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FCC RF Test Report
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[Spectrum Emission Mask Standard: None
| Peak Power -0.29 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.860 MHz | 200.000 kHz 6.14267 GHz 62.63 dBm ~62.54 dB 22.54 dB
-31.860 MHz -21.240 MHz | 200.000 kHz 6.14316 GHz -63.54 dBm | -63.25 dB -23.26 dB
-21.240 MHz -11,620 MHz | 200.000 kHz 6.16333 GHz -36.54 dém -36.25 de -16.20 dB |
-11.620 MHz -10.620 MHz | 200.000 kHz 6.16342 GHz_ -36.76 dBm -17.17.d8 |
10.620 MHz 11,620 MHz | 200.000 kHz 6.18661 GHz .23 dem -29.24 dB |
11,620 MHz 21,240 MHz | 200.000 kHz 6.18681 GHz -48.01 dBm -27.57 dB |
21.240 MHz 31.860 MHz | 200.000 kHz 6.20686 GHz -63.43 dBm | -23.15d8 |
31.860 MHz 50,000 MHz | 200.000 kHz 6.20728 GHz -62.88 dBm -62.59 dB -22.59 dB |
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RBW | Frequency | Power Abs Power Rel

-50.000 MHz | -31.860 MHz | 200.000 kHz 6.14028 GHz | 62.98 dBm 617008 70de

-31.860 MHz -21.240 MHz 200.000 kHz 6.14330 GHz -63.19 dBm -61.92 dB

-21.240 MHz -11,620 MHz | 200.000 kHz 6.16329 GHz -36.76 dBm -35.49 de |
~ 11.620MHz | -10.620 MHz | 200.000 kHz 6.16340 GHz 36.91 dBm 35.64d8 1

10.620 MHz 11,620 MHz 200.000 kHz 6.18661 GHz -48.38 dBm -47.10 dB8 |

11.620 MHz 21,240 MHz 200.000 kHz 6.18682 GHz -47.56 dBm -46.29 dB |

21.240 MHz 31.860 MHz | 200.000 kHz 6.20682 GHz -63.21 dBm -61.94 d& |

31,860 MHz 50,000 MHz 200.000 kHz 6.21606 GHz -62.84 dBm 1.57 dB |
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-2.24 dBm
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RBW | Frequency | Power Abs Power Rel ALimit
50.000 MHz __-31.860 MHz | 200.000 kHz 5.14240 GHz ~62.72 dBm 60,48 dB |
-31.860 MHz -21.240 MHz | 200.000 kHz 6.14315 GHz -63.34 dBm | -61.10 dB8
-21.240 MHz -11.620 MHz 200.000 kHz 6.16334 GHz -36.30 dBm -34.06 dB |
11620 MHz | -10.620 MHz | 200.000 kHz £.16339GHz | -37.12 dam 1
10.620 MHz 11,620 MHz 200.000 kHz 6.18661 GHz -46.50 dBm |
11.620 MHz 21.240 MHz 200.000 kHz 6.18711 GHz -46.10 dBm |
21.240 MHz 31.860 MHz 200.000 kHz 6.20683 GHz -63.19 dBm | -20.98 dB |
31,860 MHz 50,000 MHz 200.000 kHz 6.20793 GHz -62.49 dBm -60.25 dB -20.25 dB |
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RBW 200.000 kHz

Span 100.0 MHz

| | RBW | Frequency | Power Abs Power Rel
T -50.000MHz | -31.260 MHz | 200.000 kHz 6.13589 GHz | 63.82 dBm 639108 oide
-31.260 MHz -20.840 MHz 200.000 kHz 6.14403 GHz -63.78 dBm -63.86 dB
-20.840 MHz -11.420 MHz | 200.000 kHz 6.16357 GHz -35.58 dém -35.67 d& |
-11.420 MHz -10.420 MHz 200.000 kHz 6.16359 GHz -35.95 dBm -36.04 d& 3|
10.420 MHz 11,420 MHz 200.000 kHz 6.18642 GHz -48.79 dBm -48.87 dB |
11.420 MHz 20,840 MHz 200.000 kHz 6.18649 GHz -48.00 dBm -48.09 dB |
20.840 MHz 31.260 MHz | 200.000 kHz 6.20626 GHz -64.25 dBm -64.34 d& |
31,260 MHz 50,000 MHz 200.000 kHz 6.20938 GHz -63.56 dBm 3.65 dB |
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[Spectrum Emission Mask Standard: None
| Peak Power -0.53 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.260 MHz | 200.000 kKHz 6.13738 GHz 63.16 dBm 62.63 dB 22.63dB_
-31.260 MHz -20.840 MHz | 200.000 kHz 6.14379 GHz -63.40 dBm | .87 dB -22.92 dB
-20.840 MHz -11.420 MHz | 200.000 kHz 6.16353 GHz -34.12 dém -33.59 de -13.54 dB |
-11.420 MHz -10.420 MHz | 200.000 kHz 6.16360 GHz -35.07 dBm 53 d& -14.83dB |
10.420 MHz 11,420 MHz | 200.000 kHz 6.18642 GHz -46.86 dBm -46.33 dB -26.43dB |
11,420 MHz 20,840 MHz | 200.000 kHz 6.18657 GHz -46.26 dBm -45.73 dB -25.61dB |
20.840 MHz 31.260 MHz | 200.000 kHz 6.20613 GHz -63.41 dBm -62.88 dB | -23.04d8 |
31.260 MHz 50,000 MHz | 200.000 kHz 6.21435 GHz -63.11 dBm -62.58 dB -22.58 dB |
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Span 100.0 MHz

RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

T -50.000MHz | -31.260 MHz | 200.000 kHz 6.13994 GHz | 63.10 dBm 615008 2150408
-31.260 MHz -20.840 MHz 200.000 kHz 6.14377 GHz -63.07 dBm -61.47 dB -21.50 dB |
-20.840 MHz -11.420 MHz | 200.000 kHz 6.16356 GHz -34.97 dém -33.37 de -13.35d8 |
-11.420 MHz -10.420 MHz 200.000 kHz 6.16359 GHz -35.20 dBm -33.60 d8 -13.70 d8 |
10.420 MHz 11,420 MHz 200.000 kHz 6.18642 GHz -45.38 dBm -43.78 dB -23.88.dB |
11.420 MHz 20,840 MHz 200.000 kHz 6.18644 GHz -43.78 dBm -42,18 dB -22.16 dB |
20.840 MHz 31.260 MHz | 200.000 kHz 6.20613 GHz -63.34 dBm -61.74 d& -21.89 dB |
31,260 MHz 50,000 MHz 200.000 kHz 6.21258 GHz -63.01 dBm -61.41 dB -21.41dB |
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[Spectrum Emission Mask Standard: None
| Peak Power -1.75dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
| -50.000 MHz 31,320 MHz | 200.000 kHz 6.37430 GHz 63.67 dBm -61.93 dB 21.93dB
-31.320 MHz -20.880 MHz | 200.000 kHz 6.38372 GHz -63.87 dBm | -62.12 dB -22.16 dB
-20.880 MHz -11.440 MHz | 200.000 kHz 6.40341 GHz -49.73 dém -47.98 d8 -27.86 dB |
-11.440MHz | -10.440 MHz | 200.000 kHz 6.40357 GHz_ -50.44 dBm -48.69 dB 1
10.440 MHz 11,440 MHz | 200.000 kHz 6.42644 GHz .69 dem -35.95 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 6.42654 GHz -37.73 dBm -35.98 dB |
20.880 MHz 31.320 MHz | 200.000 kHz 6.44616 GHz -64.11 dBm -62.36 dB | -22.54 dB |
31.320 MHz 50,000 MHz | 200.000 kHz 6.45069 GHz -63.84 dBm -62.09 dB -22.09 dB |
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| Peak Power -1.39 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
T -50.000MHz | -31.320 MHz |_200.000 kHz 6.36523 GHz | 52.96 dBm 6157 dB 57d8
-31.320 MHz -20.880 MHz 200.000 kHz 6.38369 GHz -63.42 dBm -62.02 dB
-20.880 MHz -11.440 MHz | 200.000 kHz 6.40353 GHz -46.63 dBm -45.24 de |
-11.440MHz  -10.440 MHz | 200.000 kHz 6.40357 GHz -47.64 dBm 4625d8 | - 1
10.440 MHz 11,440 MHz 200.000 kHz 6.42644 GHz -35.95 dBm -34.56 dB |
11.440 MHz 20,880 MHz 200.000 kHz 6.42645 GHz -35.68 dBm -34.29 dB |
20.880 MHz 31.320 MHz | 200.000 kHz 6.44619 GHz -63.26 dBm -61.87 d& |
31,320 MHz 50,000 MHz 200.000 kHz 6.45315 GHz -63.28 dBm 1.88 dB |

X Ty —

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A3-111 of 122



SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6415_106Tone_RU54

2.NOV.2022 08

St rum l:gz
Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf== 7
-10 dém / \
] 1 3
.20 dB J ]
-30 de — \
-40 d \
-50 dB / \
-60 dB — =
-70 dB
-80 d
CF 6.415 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -1.86 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.320 MHz | 200.000 kHz 6.38312 GHz 62.50 dBm 60.63dB | -20.63 0B
-31.320 MHz -20.880 MHz | 200.000 kHz 6.38369 GHz -63.23 dBm | -61.36 dB -21.38 dB
-20.880 MHz -11.440 MHz | 200.000 kHz 6.40328 GHz -45.46 dBm -43.60 d& -23.36 dB |
-11.440 MHz -10.440 MHz | 200.000 kHz 6.40357 GHz_ -46.78 dBm -44.92 dB -25.02d8 |
10.440 MHz 11,440 MHz | 200.000 kHz 6.42643 GHz -36.26 dBm -34.40 dB -14.70 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 6.42645 GHz -35.83 dBm -33.96 d& -13.96 dB |
20.880 MHz 31.320 MHz | 200.000 kHz 6.44620 GHz -63.22 dBm -61.36dB | -21.49d8 |
31.320 MHz 50,000 MHz | 200.000 kHz 6.45943 GHz -62.92 dBm -61.06 dB -21.06 dB |
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| Peak Power -1.75dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
T -50.000MHz | -31.860 MHz | 200.000 kHz 6.37530 GHz | 53.76 dBm 620108 01de
-31.860 MHz -21.240 MHz 200.000 kHz 6.38324 GHz -64.04 dBm -62.29 dB
-21.240 MHz -11,620 MHz | 200.000 kHz 6.40329 GHz -50.65 dém -48.90 d& |
~ 11.620MHz | -10.620 MHz | 200.000 kHz 6.40339 GHz 51.32 dBm 4057d8 | - 1
10.620 MHz 11,620 MHz 200.000 kHz 6.42661 GHz -38.67 dBm -36.92 dB |
11.620 MHz 21,240 MHz 200.000 kHz 6.42663 GHz -38.53 dBm -36.77 dB |
21.240 MHz 31.860 MHz | 200.000 kHz 6.44674 GHz -64.14 dBm -62.39 d& |
31,860 MHz 50,000 MHz 200.000 kHz 6.44808 GHz -63.78 dBm 2.03 dB J |
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[Spectrum Emission Mask Standard: None
| Peak Power -0.88 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
| -50.000 MHz 31860 MHz | 200.000 kHz 6.36641 GHz 62.74 dBm -61.85 dB 21.850B |
-31.860 MHz -21.240 MHz | 200.000 kHz 6.38316 GHz -63.54 dBm | -62.65 dB -22.68 dB
-21.240 MHz -11,620 MHz | 200.000 kHz 6.40332 GHz -47.23 dém -46.35 dé -26.30 dB |
-11.620 MHz -10.620 MHz | 200.000 kHz 6.40339 GHz_ -27.28.dB |
10.620 MHz 11,620 MHz | 200.000 kHz 6.42661 GHz -15.83 dB |
11,620 MHz 21,240 MHz | 200.000 kHz 6.42665 GHz -36.51 dBm -15.60 dB |
21.240 MHz 31.860 MHz | 200.000 kHz 6.44682 GHz -63.52 dBm | -22.67 dB |
31.860 MHz 50,000 MHz | 200.000 kHz 6.45199 GHz -63.11 dBm -62.23 dB -22.23 dB |
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| Peak Power -1.46 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000MHz | -31.860 MHz | 200.000 kHz 6.37144 GHz | -62.67 dBm -61.21dB | 21de
-31.860 MHz -21,240 MHz | 200.000 kHz 6.38323 GHz -62.91 dBm -61.45 dB
-21.240 MHz -11,620 MHz | 200.000 kHz 6,40332 GHz -45.59 dBm -44.14 dB |
~ -11.620 MHz -10.620 MHz | 200.000 kHz 6.40340 GHz -46.72 dBm -45.26 dB 1
10.620 MHz 11,620 MHz | 200.000 kHz 6.42661 GHz -36.87 dBm -35.41 dB |
11,620 MHz 21,240 MHz | 200.000 kHz 6.42663 GHz -36.29 dBm -34.83 d8 |
21.240 MHz 31.860 MHz | 200.000 kHz 6.44665 GHz -63.08 dBm -61.62 dB |
31.860 MHz 50,000 MHz | 200.000 kHz 6.45932 GHz -63.00 dBm 1.54 dB ; |
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|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| S0.000MHz  -31.260 MHz | 200.000 KHz 5.50335 GHz ~53.63 dBm 62.39d8 30d6 |
-31.260 MHz -20.840 MHz | 200.000 kHz 6.50387 GHz -64.04 dBm | -62.81 dB
-20.840 MHz -11.420 MHz 200.000 kHz 6.52357 GHz -36.13 dBm |
S11420MHz | -10.420 MHz | 200.000 kHz £:52358 GHz 1
10.420 MHz 11,420 MHz 200.000 kHz 6.54642 GHz ; |
11.420 MHz 20.840 MHz 200.000 kHz 6.54664 GHz -48.79 dBm |
20.840 MHz 31.260 MHz 200.000 kHz 6.56624 GHz -64.01 dBm B | X |
31,260 MHz 50,000 MHz 200.000 kHz 6.58394 GHz -63.38 dBm -62.14 dB -22.14 dB |
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| Peak Power -2.13 dBm RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

T -50.000MHz | -31.260 MHz | 200.000 kHz 6.49982 GHz | 53.06 dBm 6093d8 __ 20.93dB
-31.260 MHz -20.840 MHz 200.000 kHz 6.50384 GHz -63.37 dBm -61.25 dB -21.36 dB |
-20.840 MHz -11.420 MHz | 200.000 kHz 6.52357 GHz -36.12 dém -33.99 de -13.98 dB |
-11.420MHz  -10.420 MHz | 200.000 kHz 6.52358 GHz -36.60 dBm 3456 d8 1466 dB |
10.420 MHz 11,420 MHz 200.000 kHz 6.54641 GHz -48.88 dBm -46.75 dB -27.05dB |
11.420 MHz 20,840 MHz 200.000 kHz 6.54651 GHz -48.02 dBm -45.90 dB -25.83 d8 |
20.840 MHz 31.260 MHz | 200.000 kHz 6.56625 GHz -63.59 dBm -61.46 d& -21.48 dB |
31,260 MHz 50,000 MHz 200.000 kHz 6.57313 GHz -63.11 dBm -60.99 dB -20.99 dB |
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[Spectrum Emission Mask Standard: None
| Peak Power -2.11dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.260 MHz | 200.000 kKHz 6.50224 GHz 62.92 dBm 60.81dB | -20.81dB
-31.260 MHz -20.840 MHz | 200.000 kHz 6.50390 GHz -63.11 dBm | -61.00 dB -21.18 dB
-20.840 MHz -11.420 MHz | 200.000 kHz 6.52355 GHz -35.34 dém -33.23 d8 -13.21d8 |
-11.420 MHz -10.420 MHz | 200.000 kHz 6.52358 GHz_ -35.71 dBm |
10.420 MHz 11,420 MHz | 200.000 kHz 6.54640 GHz -46.41 dBm |
11,420 MHz 20,840 MHz | 200.000 kHz 6.54682 GHz -45.97 dBm 2 |
20.840 MHz 31.260 MHz | 200.000 kHz 6.56624 GHz -63.19 dBm -61.09dB | -21.12d8 |
31.260 MHz 50,000 MHz | 200.000 kHz 6.57235 GHz -62.86 dBm -60.76 dB -20.76 dB |
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|Spectrum Emission Mask Standard: None |
| Peak Power -0.92 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
(T 50.000MHz | -31.680 MHz | 200.000 kHz 6.49263 GHz | -63.81 dBm -62.89 dB | B9 de
-31.680 MHz -21,120 MHz | 200.000 kHz 6.50336 GHz -64.27 dBm -63.35 dB
-21.120 MHz -11,560 MHz | 200.000 kHz 6.52340 GHz -36.70 dBm -35.78 dB |
-11.560 MHz -10.560 MHz | 200.000 kHz 6.52344 GHz -37.07 dBm -36.15 dB 1
10.560 MHz 11,560 MHz | 200.000 kHz 6.54655 GHz -49.66 dBm -48.75 dB |
11,560 MHz 21,120 MHz | 200.000 kHz 6.54674 GHz -49.07 dBm -48.15 dB |
21.120 MHz 31.680 MHz | 200.000 kHz 6.56649 GHz -64.05 dBm -63.13 dB |
31.680 MHz 50,000 MHz | 200.000 kHz 6.57170 GHz -63.60 dBm 2.68 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant10_6535_52Tone_RU37

St rum l:gz
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
/ \
-10 deém / -
1 |
-20 dB ; t -
-30 d8
-40.d| / ~
=50 de / \
-60 di .
-70 dB
-80 d
CF 6.535 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -1.25dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.680 MHz | 200.000 kKHz 6.48640 GHz 63.19 dBm 61.94 dB 21.94dB
-31.680 MHz -21,120 MHz | 200.000 kHz 6.50360 GHz -63.39 dBm | -62.14 dB -22.46 dB
-21.120 MHz -11.560 MHz | 200.000 kHz 6.52341 GHz -35.67 dém -34.42 de -14.40 dB |
-11.560 MHz -10.560 MHz | 200.000 kHz 6.52344 GHz_ -36.60 dBm |
10.560 MHz 11,560 MHz | 200.000 kHz 6.54655 GHz .03 dem |
11,560 MHz 21,120 MHz | 200.000 kHz 6.54662 GHz -47.29 dBm 2 |
21.120 MHz 31.680 MHz | 200.000 kHz 6.56665 GHz -63.47 dBm -62.22 dB | -22.26 dB |
31.680 MHz 50,000 MHz | 200.000 kHz 6.57278 GHz -63.04 dBm -61.79 dB -21.79 dB |
Nig

2.NOV.2022 09

(L

11AX20MIMO_Ant10_6535_106Tone_RU53

Spectrum I

(=)

Ref Level 10.00 d8m
Count 100/100

Offset 16.49 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBR<28:

-10 dBm

-20 dei

-30 de

40

=50 dBm

-60 dB

-70 dBm
-80 dei

CF 6.535 GHz

10001 pts

Span 100.0 MHz

|Spectrum Emission Mask
\

Standard: None

22.NOV.202

| Peak Power -1.23 dBm RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

T -50.000MHz __ -31.680 MHz | 200.000 kHz 6.50197 GHz | 52.96 dBm 617208 21724d8
-31.680 MHz -21,120 MHz 200.000 kHz 6.50333 GHz -63.23 dBm -62.00 dB -22.00 dB
-21.120 MHz -11.560 MHz | 200.000 kHz 6.52340 GHz -35.81 dém -34.58 d8 -14.54 dB |
-11.560 MHz -10.560 MHz 200.000 kHz 6.52348 GHz -35.45 dBm T 3|
10.560 MHz 11,560 MHz 200.000 kHz 6.54656 GHz -45.79 dBm |
11.560 MHz 21,120 MHz 200.000 kHz 6.54657 GHz -44.92 dBm |
21.120 MHz 31.680 MHz | 200.000 kHz 6.56668 GHz -63.42 dBm |
31.680 MHz 50,000 MHz 200.000 kHz 6.58347 GHz -62.91 dBm |

w7
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SPORTON LAB.

FCC RF Test Rep

ort

Report No. : FR272913-01F

11AX20MIMO_Ant9_6695_26Tone_RUO

St rum l:gz
Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
/ |
-10 dBém / T
| \
11 \
20 d8 ——— \
-30 d8
-40 d /
=50 de / \
-60 di s
s W W
-70 dB
-80 d
CF 6.695 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -1.81dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.320 MHz | 200.000 kHz 6.64963 GHz 63.36 dBm 61.55 db 21.55dB_
-31.320 MHz -20.880 MHz | 200.000 kHz 6.66373 GHz -63.88 dBm | -62.07 dB -22.12 dB
-20.880 MHz -11.440 MHz | 200.000 kHz 6.68336 GHz -37.20 dém -35.39 d& -15.21d8 |
-11.440 MHz | -10.440 MHz | 200.000 kHz 6.68357 GHz -37.05 dBm -35.24 dB 1
10.440 MHz 11,440 MHz | 200.000 kHz 6.70644 GHz -50.70 dBm 8.89 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 6.70652 GHz -49.41 dBm -47.60 d& |
20.880 MHz 31.320 MHz | 200.000 kHz 6.72610 GHz -63.87 dBm -62.06 dB | -22.32.dB |
31.320 MHz 50,000 MHz | 200.000 kHz 6.73865 GHz -63.30 dBm -61.49 dB -21.49 dB |
— __
2.NOV.2022 09

11AX20MIMO_Ant9_6695_52Tone_RU37

22.NOV.2022

Spectrum I
Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
[ |
B f
-10 dBm T —[ T
5508 | -
-30 de
n /
-40 d| /
-50 dBm / \
-60 dBi - e
-70 dBm
-80 dei
CF 6.695 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -2.03 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -31.320 MHz | 200.000 kHz 6.65257 GHz | -62.70 dBm -60.67 dB | 67 dB |
-31.320 MHz -20.880 MHz | 200.000 kHz 6.66386 GHz -63.20 dBm -61.17 dB
-20.880 MHz -11,440 MHz | 200.000 kHz 6.68356 GHz -36.16 dBm -34.12 dB |
-11.440 MHz -10.440 MHz | 200.000 kHz 6.68357 GHz -36.56 dBm -34.53 dB 1
10.440 MHz 11,440 MHz | 200.000 kHz 6.70643 GHz -48.81 dBm -46.78 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 6.70644 GHz -48.20 dBm -46.17 dB |
20.880 MHz 31.320 MHz | 200.000 kHz 6.72631 GHz -63.21 dBm -61.18 dB |
31.320 MHz 50,000 MHz | 200.000 kHz 6.73259 GHz -62.97 dBm 0.93 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6695_106Tone_RU53

St rum

(®)

Ref Level 10.00 d8m
Count 100/100

Offset 16.52 dB Mode Sweep

@ 1Rm View

Limit
0 dBf==

heck PABS

-10 dBm f

|

-20 dei / ] n !

-30 d8

-40 d|

<50 dB

-60 di

-70 dB

-80 d

CF 6.695 GHz 10001 pts

Span 100.0 MHz

[Spectrum Emission Mask
| Peak Power -1.89 dBm

|__Range Low Range Up |

Standard: None
RBW 200.000 kHz

2.NOV.2022 10:04:40

Power Abs Power Rel ALimit

RBW | Frequency |

T S0.000MHz  -31.320 MHz | 200.000 KHz 6.64738 GHz ~62.58 dBm 60.60 dB |
-31.320 MHz -20.880 MHz | 200.000 kHz 6.66382 GHz -62.90 dBm | -61.01 dB
-20.880 MHz -11.440 MHz 200.000 kHz 6.68351 GHz -35.60 dBm -33.71 d8
-11.440MHz | -10.440 MHz | 200.000 kHz 6.68357 GHz_ -35.66 dBm 33.77d8
10.440 MHz 11,440 MHz 200.000 kHz 6.70644 GHz -47.00 dBm 5.11 dB
11.440 MHz 20.880 MHz 200.000 kHz 6.70665 GHz -46.36 dBm -44.46 dB

20.880 MHz 31.320 MHz 200.000 kHz 6.72630 GHz -63.45 dBm -61.56 dB |
31,320 MHz 50,000 MHz 200.000 kHz 6.73369 GHz -62.74 dBm -60.84 d8

-21.59 dB
-20.84 dB

) [

11AX20MIMO_Ant10_6695_26Tone_RUO

Spectrum I
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
f |
-10 dém { !
oy N1 |
s / \
- /
-40 di /
=50 dBm / \
-60 dB
N
-70 dBm
-80 dei
CF 6.695 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -1.33 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -31.440 MHz | 200.000 kHz 6.64899 GHz | -63.62 dBm -62.29 dB | 29 dB |
-31.440 MHz -20.960 MHz | 200.000 kHz 6.66361 GHz -64.02 dBm -62.69 dB
-20.960 MHz -11,480 MHz | 200.000 kHz 6.68349 GHz -36.38 dBm -35.05 dB |
-11.480 MHz -10.480 MHz | 200.000 kHz 6.68353 GHz -36.91 dBm -35.59 dB 1
10.480 MHz 11,480 MHz | 200.000 kHz 6.70648 GHz -49.98 dBm -48.65 dB |
11,480 MHz 20,960 MHz | 200.000 kHz 6.70652 GHz -49.77 dém -48.45 dB |
20.960 MHz 31.440 MHz | 200.000 kHz 6.72628 GHz -63.84 dBm -62.51 dB |
31.440 MHz 50,000 MHz | 200.000 kHz 6.73768 GHz -63.56 dBm 2.24 dB § |
— r
22.NOV.2022 10:00:
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant10_6695_52Tone_RU37

Sy

rum

(®)

Ref Level 10.00 d8m
Count 100/100

Offset 16.41 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==

-10 dBém

-20 dei

-30 d8

-40.d

<50 dB

-60 di

-70 dB

-80 d

CF 6.695 GHz

10001 pts

Span 100.0 MHz

[Spectrum Emission Mask

Standard: None

| Peak Power -1.37 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
T S0.000MHz | -31.440 MHz | 200.000 KHz 5.65341 GHz ~62.90 dBm 61.53d8 215348
-31.440 MHz -20.960 MHz | 200.000 kHz 6.66361 GHz -63.29 dBm | -61.92 dB -21.97 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.68352 GHz -35.11 dBm -33.74 d8 -13.73d8 |
-11.480MHz | -10.480 MHz | 200.000 kHz 6.68353 GHz -36.48 dBm -35.11.d8 |
10.480 MHz 11,480 MHz 200.000 kHz 6.70648 GHz .61 dBm 7.25 dB |
11.480 MHz 20.960 MHz 200.000 kHz 6.70649 GHz -48.12 dBm -46.76 dB |
20.960 MHz 31.440 MHz 200.000 kHz 6.72640 GHz -63.35 dBm -61.98 dB | -22.04 dB |
31,440 MHz 50,000 MHz 200.000 kHz 6.73574 GHz -62.91 dBm -61.54 d8 -21.54 dB |
— —_
2.NOV.2022 10:03:07

11AX20MIMO_Ant10_6695_106Tone_RU53

Spectrum I

(=)

Ref Level 10.00 d8m
Count 100/100

Offset 16.41 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf<2s:

-10 dBm

-20 dei

-30 de

-and

=50 dBm

-60 dB

/

-70 dBm
-80 dei

CF 6.695 GHz

10001 pts

Span 100.0 MHz

|Spectrum Emission Mask
\

Standard: None

| Peak Power -1.49 dBm RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel

T -50.000MHz | -31.440 MHz |_200.000 kHz 6.65667 GHz | 52.61 dBm 611308 | 1308 |
-31.440 MHz -20.960 MHz 200.000 kHz 6.66357 GHz -62.96 dBm -61.48 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 6.68349 GHz -35.37 dém -33.89 d& |
11480 MHz  -10.480 MHz | 200.000 kHz 6.68353 GHz -35.63 dBm 34.14d8 1
10.480 MHz 11,480 MHz 200.000 kHz 6.70648 GHz -45.98 dBm -44.49 dB |
11.480 MHz 20,960 MHz 200.000 kHz 6.70657 GHz -44.57 dBm -43.08 dB |
20.960 MHz 31.440 MHz | 200.000 kHz 6.72640 GHz -63.18 dBm -61.70 d& |
31.440 MHz 50,000 MHz 200.000 kHz 6.73252 GHz -62.76 dBm 1.27 dB . |

— r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6855_26Tone_RUS

2.NOV.2022

10:

St rum l:gz
Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
T h
[ \
-10 dBém +
[ [T
-20 dB / =
-30 d8 —
-4n d \
-50 de /4 \
-60 d AN et ~—
-70 dB
-80 d
CF 6.855 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -1.68 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.380 MHz | 200.000 kHz 6.81093 GHz 63.37 dBm 61.60 dB 21.60 dB
-31.380 MHz -20.920 MHz | 200.000 kHz 6.82885 GHz -57.72 dBm | -56.04 dB -22.03 dB
-20.920 MHz -11.460 MHz | 200.000 kHz 6.84336 GHz -49.54 dém -47.87 d& -27.71d8 |
-11.460 MHz -10.460 MHz | 200.000 kHz 6.84355 GHz_ -49.79 dBm -48.12 dB |
10.460 MHz 11,460 MHz | 200.000 kHz 6.86646 GHz -37.15 dBm -35.47 dB |
11.460 MHz 20,920 MHz | 200.000 kHz 6.86650 GHz -37.0S dém -35.37 d& |
20.920 MHz 31.380 MHz | 200.000 kHz 6.88632 GHz -63.48 dBm -61.81dB | -21.88d8 |
31.380 MHz 50,000 MHz | 200.000 kHz 6.90400 GHz -62.97 dBm -61.29 dB -21.29 dB |
Nig

(L

11AX20MIMO_Ant9_6855_52Tone_RU40

Spectrum I
Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28! ‘ :
-10 dém / [ !
o ] \,
-30 dB —
-40 d| \
-50 dBm / \
-60 dBm —
-70 dBm
-80 dei
CF 6.855 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -2.00 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -31.380 MHz | 200.000 kHz 6.81644 GHz | -62.56 dBm -60.56 dB | 56 dB |
-31.380 MHz -20.920 MHz | 200.000 kHz 6.82373 GHz -63.05 dBm -61.05 dB
-20.920 MHz -11,460 MHz | 200.000 kHz 6.84349 GHz -47.90 dBm -45.90 dB |
-11.460 MHz -10.460 MHz | 200.000 kHz 6.84355 GHz -48.83 dBm -46.83dB | - 1
10.460 MHz 11,460 MHz | 200.000 kHz 6.86646 GHz -37.60 dBm -35.61 dB |
11,460 MHz 20,920 MHz | 200.000 kHz 6.86657 GHz -37.55 dém -35.55 dé |
20.920 MHz 31.380 MHz | 200.000 kHz 6.88632 GHz -62.74 dBm -60.74 dB |
31.380 MHz 50,000 MHz | 200.000 kHz 6.89432 GHz -62.40 dBm 0.40 dB . |
— r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6855_106Tone_RU54

St rum

(®)

Ref Level 10.00 d8m Offset 16.53 d&
Count 100/100

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
0 dBf==

-10 dém {
-20 dB -

-30 d8

-40 d

<50 dB

-60 dBm
e

-70 dB

-80 d

CF 6.855 GHz

10001 pts Span 100.0 MHz

[Spectrum Emission Mask
| Peak Power -2.13 dBm

Standard: None
RBW 200.000 kHz

|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
T S0.000MHz  -31.380 MHz | 200.000 KHz 5.81670 GHz ~62.31 dBm 60.18d8 | -20.18d8
-31.380 MHz -20.920 MHz | 200.000 kHz 6.82362 GHz -62.71 dBm | -60.57 dB -20.58 dB
-20.920 MHz -11.460 MHz 200.000 kHz 6.84333 GHz -45.35 dBm -43.22 dB -23.03d8 |
11460 MHz | -10.460 MHz | 200.000 kiz £:84355 Gz 44308 1
10.460 MHz 11,460 MHz 200.000 kHz 6.86644 GHz -33.64 dB |
11.460 MHz 20.920 MHz 200.000 kHz 6.86649 GHz -35.13 dBm -32.99 dB |
20.920 MHz 31.380 MHz 200.000 kHz 6.88633 GHz -62.50 dBm -60.37 dB | -20.43 dB |
31,380 MHz 50,000 MHz 200.000 kHz 6.88830 GHz -62.05 dBm -59.92 d8 -19.92 dB |
— —_
2.NOV.2022 10:12:33

11AX20MIMO_Ant10_6855_26Tone_RUS

Spectrum I

(=)

Ref Level 10.00 d8m Offset 16.45 dg
Count 100/100

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
0 dBRM<28!

-10 dBm -
-20 dBy

-30 de

-and

=50 dBm

-60 dB

-70 dBm

-80 dei

CF 6.855 GHz

10001 pts Span 100.0 MHz

|Spectrum Emission Mask
‘ Peak Power -1.69 dBm

Range Low Range Up | RBW |

Standard: None
RBW 200.000 kHz

Frequency | _Power Abs Power Rel

-50.000 MHz | -33.360 MHz | 200.000 kHz 6.80862 GHz | 63.49 dBm 61.80dB

-33.360 MHz -22,240 MHz | 200.000 kHz 6.82173 GHz -63.90 dBm -62.21 dB

-22.240 MHz -12,120 MHz | 200.000 kHz 6.84282 GHz -51.32 dBm -49.63 dB |

-12.120 MHz -11.120 MHz | 200.000 kHz 6.84289 GHz -51.86 dBm 50.17dB | - 1
11.120 MHz 12.120 MHz | 200.000 kHz 6.86710 GHz -40.44 dBm -38.75 dB |
12.120 MHz 22,240 MHz | 200.000 kHz 6.86714 GHz -40.51 dBm -38.82 dB |
22,240 MHz 33.360 MHz | 200.000 kHz 6.88833 GHz -63.34 dBm -61.65 dB |
33.360 MHz 50.000 MHz | 200.000 kHz 6.90480 GHz -63.08 dBm 1.39 dB 7 |

— __
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant10_6855_52Tone_RU40

St rum l:gz
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
J \
-10 dBém
| B
-20 dB -
-30 d8 —
-4n d \
=50 de / \
-60 dB e
-70 dB
-80 d
CF 6.855 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -1.62 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~33.360 MHz |_200.000 kKHz 6.81231 GHz 2.93 di 61.31dB 21.310B
-33.360 MHz -22,240 MHz | 200.000 kHz 6.82167 GHz -63.15 dBm | -61.53 dB -21.55 dB
-22.,240 MHz -12,120 MHz | 200.000 kHz 6.84286 GHz -49.46 dBm -47.84 d& -27.83d8 |
-12.120 MHz | -11.120 MHz | 200.000 kHz 6.84289 GHz -50.24 dBm -48.62 dB 1
11,120 MHz 12,120 MHz | 200.000 kHz 6.86711 GHz .04 dem -38.42 dB |
12,120 MHz 22,240 MHz | 200.000 kHz 6.86726 GHz -39.81 dBm -38.19 d& |
22.240 MHz 33.360 MHz | 200.000 kHz 6.88832 GHz -62.85 dBm -61.23dB | -21.28d8 |
33.360 MHz 50,000 MHz | 200.000 kHz 6.89456 GHz -62.57 dBm -60.95 dB -20.95 dB |
— __
2.NOV.2022 10:11:15

11AX20MIMO_Ant10_6855_106Tone_RU54

Spectrum I
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
[ f’""’* \
-10 dB ! 4
10 dBm ] -r
-20 de: /‘ il l |
-30 de \
40 df il \
50 dBm //‘ \
e L
-60 dB —
-70 dBm
-80 dei
CF 6.855 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -1.56 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
([ 50.000 MHz | -33.360 MHz | 200.000 kHz 6.80516 GHz | -62.71 dBm -61.15d8 | -21.15dB
-33.360 MHz -22,240 MHz | 200.000 kHz 6.82174 GHz -62.94 dBm -61.38 dB -21.48 dB
-22.240 MHz -12,120 MHz | 200.000 kHz 6.84276 GHz -45.92 dBm |
-12.120 MHz -11.120 MHz | 200.000 kHz 6.84289 GHz -46.89 dBm 1
11,120 MHz 12,120 MHz | 200.000 kHz 6.86712 GHz -38.36 dBm |
12,120 MHz 22,240 MHz | 200.000 kHz 6.86724 GHz -37.80 dém |
22.240 MHz 33.360 MHz | 200.000 kHz 6.88835 GHz -62.51 dBm K |
33.360 MHz 50,000 MHz | 200.000 kHz 6.89504 GHz -62.38 dBm . . |
— r
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saronas. FCC RF TEST REPORT Report No. : FR272913-01F

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
50.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0
11
30.0 i
§ 10 g
20.0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  dBuv aE a8
1 0.444 38.45 -18.53 56.98 28.20 -0.01 10.26 QP
2 0.444 28.85 -28.13 56.98 18.60 -0.01 10.26 Average
34  0.489 37.79 —18.40 56.19 27.60 —0.03 10.22 QP
4 0.489 26.99 -28.20 56.19 16.80 -0.03 10.22 Average
5 0.595 33.32 -22.68 56.00 23.20 -0.06 10.18 QP
6 0.595 22.32 -33.68 56.00 12.20 -0.06 10.18 Average
7 0.857 33.23 -22.77 56.00 23.20 -0.10 10.13 QP
g 0.857 22.63 -33.37 56.00 12.60 -0.10 10.13 Average
9 1.602 32.16 —23.84 56.00 22.19 -0.11 10.08 QP
10 1.602 20.56 —35.44 56.00 10.59 -0.11 10.08 Average
11 26.418 33.43 -26.57 60.00 22.21 -0.35 11.57 @F
12 26.418 21.83 —38.17 60.00 10.61 —0.35 11.57 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: HD5-CT47X0N



samonias. FCC RF TEST REPORT

Report No. : FR272913-01F

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
60.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0
11
30.0
4
10 b
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 0.152 42.96 -22.91 65.87 32.50 0.03 10.43 gP
2 0.152 37.06 -28.81 65.87 26.60 0.03 10.43 Average
3 0.440 34.99 -22.08 57.07 24.80 -0.07 10.26 QF
4 0.440 24.39 -32.68 57.07 14.20 -0.07 10.26 Average
5+  0.484 39.64 -16.63 56.27 20.50 —0.08 10.22 QP
6 0.484 26.04 -27.23 56.27 18.90 -0.08 10.22 Average
7 0.552 33.61 -22.39 56.00 23.49 -0.08 10.20 QP
8 0.552 22.31 -33.69 56.00 12.18 -0.08 10.20 Average
9 0.755 32.85 -23.15 56.00 22.79 -0.09 10.15 QP
10 0.755 22.25 -33.75 56.00 12.19 -0.09 10.15 Average
11 26.558 31.42 -28.58 £0.00 20.20 -0.36 11.58 QF
12 26.558 20.42 -39.58 60.00 09.20 -0.36 11.58 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Report No. : FR272913-01F

Appendix C. Radiated Spurious Emission

Test Engineer :

Carry Xu

Temperature :

22~23°C

Relative Humidity :

41~42%

Note: All modes had been tested and only the worst channel test data of each bandwidth shown in the

report
U-NII 5 - 5925-6425MHzMHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
9+10 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5924.96 64.55 |-23.75| 88.3 50.89 | 35.13 | 10.52 | 31.99 | 100 | 211 P | H
5924.96 53.16 |-15.14| 68.3 39.5 35.13 | 1052 | 3199 | 100 | 211 | A | H
802.11ax 5950 109.33 - - 95.61 35.2 10.53 | 32.01 | 100 | 211 P | H
HE20 Full 5959 100.7 - - 86.89 | 35.27 | 1055 | 32.01 | 100 | 211 | A | H
CHO01 5922.58 61.03 |-27.27 88.3 4737 | 3513 | 1052 | 31.99 | 295 | 107 | P | V
5955MHz 5922.02 50 -18.3 68.3 36.34 | 3513 | 10.52 | 31.99 | 295 | 107 | A | V
5950 108.96 - - 95.24 35.2 1053 | 32.01 | 295 | 107 | P | V
5950 101 - - 87.28 35.2 1053 | 32.01 | 295 | 107 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
U-NII 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) [(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(H/V)
802.11ax
11912 46.74 |-27.26 74 53.6 38.71 | 15.21 | 60.78 | 300 0 P | H
HEZ20 Full
CHO1
11912 49.06 |-24.94 74 55.92 | 38.71 | 15.21 | 60.78 | 100 0 P |V
5955MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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U-NII 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5923.98 65.49 |-22.81 88.3 51.83 35.13 | 10.52 | 31.99 | 100 | 174 P H
5924.68 46.74 |-21.56 68.3 33.08 35.13 | 1052 | 31.99 | 100 | 174 | A | H
802.11ax
5950 119.18 - - 105.46 35.2 10.53 | 32.01 | 100 | 174 P H
HE20
5950 111.66 - - 97.94 35.2 1053 | 32.01 | 100 | 174 | A | H
Partial 26/0
CH 01 5923.84 63.1 -25.2 88.3 49.44 35.13 | 10.52 | 31.99 | 100 52 P |V
5924.82 45.65 |[-22.65 68.3 31.99 35.13 | 10.52 | 31.99 | 100 52 AV
5955MHz
5950 116.13 - - 102.41 35.2 10.53 | 32.01 | 100 52 P |V
5950 110.03 - - 96.31 35.2 10.53 | 32.01 | 100 52 AV
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
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U-NII 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5922.44 59.9 -28.4 88.3 46.24 | 35.13 | 1052 | 31.99 | 100 | 175 | P | H
802.11ax 5893.46 46.77 |-21.53| 68.3 33.25 35 1049 | 3197 | 100 | 175 | A | H
HE20 5950 116.83 - - 103.11 | 35.2 10.53 | 32.01 | 100 | 175 | P | H
Partial 5950 108.6 - - 94.88 35.2 10.53 | 32.01 | 100 | 175 | A | H
52/37 5915.44 56.49 |-31.81| 88.3 42.9 35.07 | 10.51 | 31.99 | 131 | 48 PV
CHO1 5892.06 4555 |-22.75| 68.3 32.03 35 1049 | 31.97 | 131 @ 48 | A | V
5955MHz 5950 114.43 - - 100.71| 352 | 1053 | 3201 | 131 | 48 P |V
5950 107 - - 93.28 35.2 10.53 | 32.01 | 131 | 48 AV
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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U-NII 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5924.96 56.55 |-31.75| 88.3 42,89 | 35.13 | 1052 | 31.99 | 100 | 192 | P | H
802.11ax 5924.96 46.6 -21.7 68.3 3294 | 3513 | 1052 | 3199 | 100 | 192 | A | H
HE20 5950 114.82 - - 101.1 35.2 10.53 | 32.01 | 100 | 192 | P | H
Partial 5950 106.86 - - 93.14 35.2 10.53 | 32.01 | 100 | 192 | A | H
106/53 5924.96 57 -31.3 88.3 43.34 | 35.13 | 10.52 | 31.99 | 100 | 46 PV
CHO1 5924.82 45.81 |-22.49| 68.3 32.15 | 35.13 | 10.52 | 31.99 | 100 | 46 AV
5955MHz 5950 112.37 - - 98.65 | 352 | 1053 | 3201 | 100 | 46 @ P |V
5950 105.56 - - 91.84 35.2 10.53 | 32.01 | 100 | 46 AV
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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U-NII 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5921.74 69.98 |-18.32 88.3 56.32 35.13 | 10.52 | 31.99 | 104 | 174 P H
5919.08 56.92 |-11.38 68.3 43.33 35.07 | 1051 | 3199 | 104 | 174 | A | H
802.11ax 5968 105.95 - - 92.16 | 35.27 | 10.55 | 32.03 | 104 | 174 P H
HE40 Full 5968 98.34 - - 8455 | 35.27 | 1055 | 32.03 | 104 | 174 | A | H
CH 03 5917.12 69.39 |-18.91 88.3 55.8 35.07 | 10.51 | 31.99 | 100 51 P |V
5965MHz 5917.68 57.65 |-10.65 68.3 44.06 35.07 | 10.51 | 31.99 | 100 51 AV
5968 106.05 - - 92.26 35.27 | 10.55 | 32.03 | 100 51 P |V
5968 98.61 - - 84.82 35.27 | 10.55 | 32.03 | 100 51 AV
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
U-NII 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ax
11928 4539 |-28.61 74 52.23 38.73 | 15.22 | 60.79 | 300 0 P H
HE40 Full
CH 03
11928 4557 |-28.43 74 52.41 38.73 | 15.22 | 60.79 | 100 0 P |V
5965MHz
1. No other spurious found.
Remark . .
2. All results are PASS against Peak and Average limit line.
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U-NII 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5895.56 64.13 |-24.17 88.3 50.61 35 10.49 | 31.97 | 100 | 174 P H
5919.08 53.26 |-15.04 68.3 39.67 35.07 | 1051 | 3199 | 100 | 174 | A | H
802.11ax * 5968 102.76 - - 88.97 35.27 | 10.55 | 32.03 | 100 | 174 P H
HES8O Full 5977 93.74 - - 79.88 | 35.33 | 10.56 | 32.03 | 100 | 174 | A | H
CH 07 5918.28 68.42 |-19.88 88.3 54.83 35.07 | 10.51 | 31.99 | 100 51 P |V
5985MHz 5917.8 55.12 |-13.18 68.3 4153 | 35.07 | 1051 | 31.99 | 100 | 51 | A | V
* 5995 102.55 - - 88.62 354 10.58 | 32.05 | 100 51 P |V
5968 94.22 - - 80.43 35.27 | 10.55 | 32.03 | 100 51 Al YV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
U-NII 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ax
11968 4475 [-29.25 74 51.55 | 38.77 | 15.25 | 60.82 | 300 0 P H
HES8O0 Full
CH 07
11968 45.3 -28.7 74 52.1 38.77 | 15.25 | 60.82 | 100 0 P |V
5985MHz
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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U-NII 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5902.12 62.35 |-25.95 88.3 48.83 35 10.49 | 31.97 | 103 | 193 P H
5901.16 53.72 |-14.58 68.3 40.2 35 1049 | 3197 | 103 | 193 | A | H
802.11ax * 6067 98.69 - - 84.63 3553 | 10.64 | 32.11 | 103 | 193 P H
HE160 Full 5995 91 - - 77.07 35.4 1058 | 32.05 | 103 | 193 | A | H
CH 15 5891.88 61.28 |-27.02 88.3 47.76 35 10.49 | 31.97 | 100 46 P |V
6025MHz 5896.04 53.14 |-15.16, 68.3 39.62 35 10.49 | 31.97 | 100 | 46 | A | V
* 6013 98.5 - - 84.55 35.43 | 10.59 | 32.07 | 100 46 P |V
6013 90.42 - - 76.47 3543 | 10.59 | 32.07 | 100 46 Al YV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
U-NII 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ax
12048 44.63 |-29.37 74 51.88 | 38.82 | 15.31 | 61.38 | 300 0 P H
HE160 Full
CH 15
12048 4519 |-28.81 74 52.44 38.82 | 15.31 | 61.38 | 100 0 P |V
6025MHz
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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WIFI 802.11ax HE40 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
50.37 35.17 -4.83 40 52.77 14.59 0.72 | 32.91 | 100 0 P H
89.17 28.04 |-15.46 435 44.88 14.8 1.21 | 32.85 - - P H
170.65 25.17 |-18.33 435 40.59 15.66 1.75 | 32.83 - - P H
334.58 21.8 -24.2 46 32.22 20 247 | 32.89 - - P H
599.39 26.66 |-19.34 46 30.44 25.99 3.31 | 33.08 - - P H
802.11ax
702.21 2891 |-17.09 46 31.49 26.91 3.58 | 33.07 - - P H
HEA40 Full
L 50.37 34.23 -5.77 40 51.83 14.59 0.72 | 3291 - - P |V
131.85 2426 |-19.24 435 37.8 17.77 153 | 32.84 - - P |V
171.62 26.71 |-16.79 435 42.2 15.58 1.76 | 32.83 - - P |V
327.79 21.75 |-24.25 46 32.39 19.79 244 | 32.87 - - P |V
637.22 27.25 |-18.75 46 30.14 26.67 342 | 32.98 - - P |V
828.31 34.44 |-11.56 46 34.11 28.99 3.88 | 32.54 - - P |V
1. No other spurious found.
Remark S
2. All results are PASS against limit line.
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Co-location:
WIFI 6E 802.11ax HE40 CH3 MIMO Tx + BLE (2Mbps) CHOO Tx
2.4GHz 2400~2483.5MHz
BLE(2M) (Band Edge @ 3m)
BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2384.88 53.23 |-20.77 74 47.3 32.23 6.58 | 3288 | 166 | 126 | P | H
2348.22 44.56 -9.44 54 38.85 321 6.53 | 3292 | 166 | 126 | A | H
* 2402 103.29 - - 97.22 32.3 6.61 | 3284 | 166 | 126 | P | H
BLE
* 2402 101.21 - - 95.14 32.3 6.61 | 3284 | 166 | 126 | A | H
CH 00
2389.17 53.57 [-20.43 74 47.54 32.3 6.61 | 32.88 | 400 71 P |V
2402MHz
2358.49 44.79 -9.21 54 38.98 | 32.17 6.56 | 32.92 | 400 71 Al YV
* 2402 99.17 - - 93.1 32.3 6.61 | 32.84 | 400 71 P |V
* 2402 97.24 - - 91.17 32.3 6.61 | 32.84 | 400 71 Al YV
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
BLE(2M) (Harmonic @ 3m)
BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
BLE 4800 4588 |-28.12] 74 63.36 | 343 | 945 6123 300 | O P | H
CH 00
2402MHz 4800 45.3 -28.7 74 62.78 34.3 9.45 | 61.23 | 100 0 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C9of C14

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: HD5-CT47X0ON




saronas. FCC RF Test Report

Report No. : FR272913-01F

U-NII 5 - 5925-6425MHzMHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5919.22 65.25 |-23.05 88.3 51.66 | 35.07 | 10.51 | 31.99 | 100 | 193 P H
5924.96 55.18 [-13.12 68.3 41.52 35.13 | 1052 | 3199 | 100 | 193 | A | H
802.11ax 5959 107.54 - - 93.73 35.27 | 10.55 | 32.01 | 100 | 193 P H
HE40 Full 5968 99.56 - - 85.77 35.27 | 1055 | 32.03 | 100 | 193 | A | H
CH 03 5924.68 66.43 |-21.87 88.3 52.77 35.13 | 10.52 | 31.99 | 108 53 P |V
5965MHz 5924.96 54.83 |-13.47 68.3 41.17 35.13 | 10.52 | 31.99 | 108 53 AV
5977 106 - - 92.14 35.33 | 10.56 | 32.03 | 108 53 P |V
5968 97.95 - - 84.16 35.27 | 10.55 | 32.03 | 108 53 AV
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
U-NII 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ax
11928 44.83 |-29.17 74 51.67 38.73 | 15.22 | 60.79 | 300 0 P H
HE40 Full
CH 03
11928 44,49 |-29.51 74 51.33 38.73 | 15.22 | 60.79 | 100 0 P |V
5965MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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WIFI 6E 802.11ax HE40 CH3 MIMO Tx + WLAN 2.4G 802.11g CH11 MIMO Tx

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2484.1 61.29 |-12.71 74 54.77 3243 6.73 | 32.64 | 100 | 195 P H
2483.56 49.72 -4.28 54 43.2 32.43 6.73 | 3264 | 100 | 195 | A | H
2456 112.58 - - 106.22 | 32.37 6.7 32.71 | 100 | 195 P H
802.11g
2456 105.55 - - 99.19 32.37 6.7 3271 | 100 | 195 | A | H
CH11
2483.56 59.95 |-14.05 74 53.43 32.43 6.73 | 32.64 | 100 | 132 P |V
2462MHz
2483.5 47.32 -6.68 54 40.8 32.43 6.73 | 3264 | 100 | 132 | A | V
2456 108.75 - - 102.39 | 32.37 6.7 32.71 | 100 | 132 P |V
2456 101.32 - - 94.96 32.37 6.7 3271 | 100 | 132 | A | V
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4920 43.12 |-30.88 74 60.57 34.1 9.58 | 61.13 | 300 0 P H
802.11g
7380 44.02 |-29.98 74 57.47 35.7 11.71 | 60.86 | 300 0 P H
CH11
4920 42.84 |-31.16 74 60.29 34.1 9.58 | 61.13 | 100 0 P |V
2462MHz
7380 4421 |-29.79 74 57.66 35.7 11.71 | 60.86 | 100 0 P |V
1. No other spurious found.
Remark . .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C11 of C14
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saronas. FCC RF Test Report

Report No. : FR272913-01F

U-NII 5 - 5925-6425MHzMHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5918.66 67.86 |-20.44 88.3 54.27 35.07 | 10.51 | 31.99 | 100 | 192 P H
5924.96 55.02 |-13.28 68.3 41.36 35.13 | 1052 | 3199 | 100 | 192 | A | H
802.11ax 5977 107.29 - - 93.43 35.33 | 10.56 | 32.03 | 100 | 192 P H
HE40 Full 5968 98.4 - - 84.61 35.27 | 1055 | 32.03 | 100 | 192 | A | H
CH 03 5924.26 63.1 -25.2 88.3 49.44 35.13 | 10.52 | 31.99 | 100 54 P |V
5965MHz 5924.96 54.08 |[-14.22 68.3 40.42 35.13 | 10.52 | 31.99 | 100 54 AV
5959 105.87 - - 92.06 35.27 | 10.55 | 32.01 | 100 54 P |V
5959 98.06 - - 84.25 | 35.27 | 10.55 | 32.01 | 100 54 Al YV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
U-NII 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+10 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ax
11928 44.86 |[-29.14 74 52.3 38.73 | 15.22 | 61.39 | 300 0 P H
HE40 Full
CH 03
11928 45,12 |-28.88 74 52.56 38.73 | 15.22 | 61.39 | 100 0 P |V
5965MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C1l2 of C14

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: HD5-CT47X0ON




s=amranas. FCC RF Test Report Report No. : FR272913-01F

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

Sporton International Inc. (Kunshan) Page Number : C13 0of C14
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saronas. FCC RF Test Report

Report No. : FR272913-01F

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
9+10 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

Sporton International Inc. (Kunshan) : Cl4 of C14
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Appendix D. Radiated Spurious Emission

Note symbol
-L | Low channel location
-R | High channel location
Sporton International Inc. (Kunshan) Page Number : D1 of D32

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: HD5-CT47X0ON



SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

U-NII 5 - 5925-6425MHzMHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

U-NII 5 - 5925-6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

9+10
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WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

9+10 Vertical Fundamental
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U-NII 5 - 5925-6425MHzMHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI

U-NII 5 - 5925-6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CHO1 5955MHz

9+10

Horizontal

Fundamental

No. 1098 Pengxi North Road, Kunshan

Fax
http://wnw. spor ton. con. on

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnent

Zone. JiangSu. Ohina

ol 9885-512-57900158

Fax:+86-512-57900958

sromronas spoRTonLas ttp:/uve. spaf1on con. on
Date:1 Data:s
) 8o o 0By
14 124
o1 o
| | | wFLoE peaK
;
o3 “J‘\‘ H|\ ’\ { ‘} ‘ " | “
, VAR EvG)
a5 o5 4”0] ﬂ e
o R ot ]
23] 225
163 169
25 ED ED D ET EXD o 0 o won Ao oo on  7om  moo  oa ¥
Peak Frequency (WHr) Frequency (Hn)
site osonoe-xs site a0
Zandition WIFICGE PEA 3m 3117 S 00218652- HORIZONTAL Sdition WIEI G PEA am 3117 S 00218652- HORIZONTAL
Ron 1000, 000Kz VGN: 3000, CoDRHz SWT-Aut RGA: 1000, 00Kz VBN 3000. G00KHz SN Auto
Project FR 27291 Project Wi 272913
s ! s |
Flane X Piane x
Full-direotivity Fut l-direotivity
el b el H
Pomersotting k) Pomersetting s
Linit Over Roadhntenna Cable Proams AfPos T/Pos Limit Over Roadhntemna Gable Preamp A/Pos T/Pos
Frea Level 'Line Linit Lovel Fastor s Remark Pol/Phas Frea Level Line Limc Lovel Fackor Loss Fastor Resark  pol/Phas
R R R R e B
1 se0.98 6549 85,90 2281 SL83 .13 1052 .99 100 174 Pesk  HORIZONT T 5950.00 11918 $6.30 30.68 105.46 35.20 10.53 32.01 100 174 Peak  HORIZONT
No. 1098, Pengxi North Road. Kunshan Wo. 10%, Pengxi North Road. Kunshan
Econonic & Technica! Devélopment Econonic . Technioa! Development
Zone: JiangSu.Cina Zong,JiansSu, onina
o1 SR 5125700158 ol SeB a1 500158
Tax 86-512-57700758 Tox:156-512-57700758
. 2.4 et Fare: soorton con on b A 4 o, o ton com. on
Date:2 Datact
) aBovim soLeve oy
1133 124
o1 o
a1 VY o1
it sEiave) w6y
esa o ss.nj ’—‘ m n Hr*‘ y—‘ r H ’T.
o : P 1l ! 1
’/v_’_/www» ]
32.5| 325
163 169
25 ET ED 590, ET EX T 0 . o 4o oo 6o om0 w0 S0 7o
Avg Frequency (WHe) Frequency (WH)
site osoioe-xs site caoioe-ks
Sondition WIFICGEG) 3m 3117 SN 00218652~ HORIZONTAL Sondition WIFICGEGVG) 3m 3117 SN 00218652~ HORIZONTAL
Ron1000. 000Kz VOm:o. 240Kz SHT:Aut KGR 1000, G00Kiz VBR:0. 240Kz ST :Aute
Project F 27291 Project Wi 272913
e ! s |
Flane X Fiane X
Full-diretivity Fut l-direotivity
el b el 5
Pomersatting 15 Porarsatting i
Linit Over Readhntenna Cable Preams A/Pos T/Pos Limis Over Roadhntemna Gable Preamp A/Pos T/Pos
Frea Level 'Line Linie Lovel Faotor Loss Factor Resark  Pol/Phas Frea Level ‘Line Limic Livel Facker Loss Fostor Resark  Pol/Phas
WG e B 8 B R B EN R @@
1 semes 4674 66,30 2156 33.08 .13 10.52 3099 100 174 Averss  HORIZONT T 5950.00 111,66 66.30 43.36 9794 35.20 10.53 32.01 100 174 Average  HORIZONT

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: HD5-CT47X0N

Page Number : D4 of D32



SPORTON LAB.

FCC RF Test Report

Report No.

FR272913-01F

WIFI

U-NII 5 - 5925-6425MHz Band Edge @ 3m
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U-NII 5 - 5925-6425MHzMHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)
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